
SPARE PARTS LIST
PAGE 1

MODEL NO. RP2300FC

ITEM PART NO. DESCRIPTION QTY NOTE
001 125542-4 Thumb Screw  M10x115   1
002 450946-4 Deapth Pointer   1
003 252643-6 WING NUT M10   1
004 410129-8 matice hloubkového dorazu   1
005 265995-6 šroub 4x18 = old 265941-9   2
006 450947-2 Rear Cover   1
007 158977-4 Motor Housing Cpl.   1
008 631859-0 Controller   1
009 866377-1 NAME PLATE  RP2300FC   1
010 654531-7 Terminal Block 2P   1
013 682505-8 ochranná pruchodka 10-90=new   1
014 695123-3 POWER SUPPLY CORD  1.5-2-4.0   1
015 687053-2 spona kabelu 9049 = old 9323   1
016 265995-6 šroub 4x18 = old 265941-9   2
017 450949-8 Cover   1
018 265995-6 šroub 4x18 = old 265941-9   2
019 266059-9 šroub = old 263035,= new 9245   2
020 636344-8 Field 240V   1
021 450944-8 Baffle Plate   1
022 211092-6 kulickové ložisko 629DDW   1
023 681631-0 izolacní podložka 3612C   1
024 517808-0 Armature Ass'y 220-240V   1

INC. 22,23,25
025 240112-9 Fan  80   1
026 251295-0 šroub ZH M4x14 = old 912122-   3
027 285731-4 Bearing Retainer   1
028 211380-1 BALL BEARING   1
029 265995-6 šroub 4x18 = old 265941-9   2
030 450937-5 Grip Cover  R   1
031 450940-6 Switch Lever   1
032 233024-3 vinutá pružina 4 6702DW   1
033 450941-4 Lock Off Button   1
034 231372-4 vinutá pružina 5   1
035 651432-0 Switch   1
036 911343-4 šroub M6x25 = new 911341-8   1
037 450936-7 Grip  R   1
038 450942-2 Push Button   1
039 233072-2 vinutá pružina 8   1
040 268234-3 PIN  6   1
041 911133-5 šroub M4x18   2
042 763628-2 kleština 12mm   1
043 763674-5 Collet Nut   1
044 318382-9 Retainer Cover   1
045 285849-1 Retainer   1
046 158972-4 Motor Bracket  cpl.   1
047 266012-5 šroub   4
048 153476-1 pouzdro RP1110C=old323858-3   1
049 231231-2 vinutá pružina   1
050 911343-4 šroub M6x25 = new 911341-8   1
051 265995-6 šroub 4x18 = old 265941-9   2
052 450939-1 Grip Cover   1
053 450938-3 Grip  L   1
054 643700-5 vícko uhlíku   2
055 191953-5 uhlíky CB-203 = CB-200   1
056 816926-4 Indication Label   1
057 266026-4 šroub 4x12 krížový 5103R   2



SPARE PARTS LIST
PAGE 2

MODEL NO. RP2300FC

ITEM PART NO. DESCRIPTION QTY NOTE
058 631862-1 Led Circuit   1
059 233538-2 Torsion Spring 15   1
060 266015-9 šroub šestihran 3615C = old   1
061 450950-3 Lock Lever   1
062 911213-7 šroub M5x12   1
063 450943-0 Silent Pole   1
064 234106-4 Compression Spring 13   1
065 325652-9 Screw M10   1
066 450953-7 Tip Deflector   1
067 251467-7 - FLAT HEAD SCREW M6   1
068 213030-4 O RING  8   1
069 265587-1 +HEX. BOLT M5x20   1
070 265586-3 +HEX. BOLT M5x14   1
071 315931-3 STOPPER   1
072 265587-1 +HEX. BOLT M5x20   1
073 216009-4 kulicka 7.1 = new 216022-2   1
074 231419-4 vinutá pružina 5   1
075 265720-5 krídlový šroub M5x14   1
076 231240-1 vinutá pružina 7   1
077 253783-3 podložka 6   1
078 931303-0 matice ventilát. HM0860C=new   1
079 265774-2 Thumb Screw  M4x19   1
080 213022-3 o-kroužek 3   1
081 265720-5 krídlový šroub M5x14   1
082 231240-1 vinutá pružina 7   1
083 417252-0 tyc   1
084 234105-6 Compression Spring  11   1
085 158973-2 Base   1
086 424176-3 Cap 14   1
087 346032-6 Lock Plate   1
088 233105-3 COMPRESSION SPRING 4   2
089 450951-1 Base Plate   1
090 912112-6 šroub ZH M4x10   4
091 266016-7 SET BOLT M5X10   2
A01 122850-4 Dust Nozzle Ass'y   1
A02 266491-7 Pan Head Screw   1
A03 763801-4 kleština 6 mm B   1
A04 763804-8 kleština 8 mm B   1
A05 781030-7 wrench 24 = old 781210-5   1
A06 941152-7 podložka 6   1
A07 ********** ****************************** *** ******************************



SERVICE DRAWING
PAGE 1

MODEL NO. RP2300FC


